
Wastewater Treatment Plant 
Operator Certification Training 

Instructor Guide 
 
 

 
 

 
Module 16: 

The Activated Sludge Process 
Part II 

 
This course includes content developed by the Pennsylvania Department of Environmental Protection 
(Pa. DEP) in cooperation with the following contractors, subcontractors, or grantees: 

The Pennsylvania State Association of Township Supervisors (PSATS) 
Gannett Fleming, Inc. 

Dering Consulting Group 
Penn State Harrisburg Environmental Training Center 



 



A Note to the Instructor 

Dear Instructor: 
 
The primary purpose of this course, Module 16: The Activated Sludge Process – Part II, is to provide an 
overview of the activated sludge process control strategies, typical operational problems encountered 
[...]
Use mouse-click to advance while 
rehearsing     M 
 

 



INSTRUCTOR GUIDE 
 

i 

INTRODUCTION OF MODULE: 5 minutes 
 

 [Display Slide 1—Module 16: The Activated Sludge Process – Part II. 
 
Welcome participants to “Module16 – The Activated Sludge Process – Part II.”  Indicate the primary 
purpose of this course is to provide an overview of activated sludge process control strategies, typical 
operational problems encountered during the process and the microbiology of the activated sludge process. 
 
 
Introduce yourself. 
 
 
Provide a brief overview of the module.] 
 

 This module contains 3 units.  On page i, you will see the topical outline for Unit 1 – Process 
Control Strategies and Unit 2 – Typical Operational Parameters. 

 
[Briefly review outline.] 

 



INSTRUCTOR GUIDE 
 

ii 

 On this page, you will see the outline for the remainder of Unit 2 as well as the outline for Unit 3 – 
Microbiology of the Activated Sludge Process. 

 
[Continue to briefly review outline.] 

 



INSTRUCTOR GUIDE 
 

iii 

 On this page, you will see the outline for the remainder of Unit 3. 
 
[Continue to briefly review outline.] 

 



INSTRUCTOR GUIDE 
 

iv 
 

[This page was intentionally left blank.]



INSTRUCTOR GUIDE 
 

1-1 

 
UNIT 1: 130 minutes 
 

 [Display Slide 2—Unit 1: Process Control Strategies.] 
 

 At the end of this unit, you should be able to: 

 List the key monitoring points within the activated sludge process and explain what to look for 
at those points. 

 List five key process control parameters and for each parameter, explain what it is, why it is 
used and how it is calculated. 

 List the daily process control tasks that need to be accomplished and explain how to do 
them. 

 



INSTRUCTOR GUIDE 
 

1-2 

KEY MONITORING LOCATIONS: 50 minutes 
 

 We will start this unit by reviewing the key monitoring locations within the activated sludge process.  
Specifically, we will talk about monitoring the plant influent, the primary clarifier effluent, the 
aeration tank, the secondary clarifier, the internal plant recycles and the plant effluent. 

 
 

Plant Influent 
 

 In order to effectively manage the operation of an activated sludge treatment plant, it is essential to 
know what is actually entering the plant.  This is known as the plant influent.  Monitoring influent 
characteristics and treatment plant capacity will enable you to manage the operation of the plant. 

 
Effect of Influent Characteristics 
 
[Review the information in the workbook.] 
 
 
Large Flow Increase 
 
[Review the information in the workbook.] 
 
 
Large Influent Solids Increase 
 
[Review the information in the workbook. 
 

 Be sure to review the defintions of mixed liquor volatile suspended solids and biochemical oxygen 
demand.] 

 



INSTRUCTOR GUIDE 
 

1-3 

 [Review the defintion of mixed liquor suspended solids in the workbook. 
 
Continue to review information in the workbook.] 
 
 
Monitor Treatment Plant Capacity 
 

 Major process upsets and NPDES permit violations can result when the plant is overloaded.  The 
only way to determine when you are headed for an overload condition is to monitor the influent 
loadings and compare them to the plant’s design capacity.   

 
[Review the information in the workbook.] 

 



INSTRUCTOR GUIDE 
 

1-4 

Primary Clarifier 
 

 Monitoring the primary clarifier effluent characteristics and comparing it to the plant influent 
characteristics will enable you to determine the clarifier’s efficiency and forecast potential upsets to 
the aeration tank.  The parameters we will discuss are BOD/COD, TSS and nutrients. 

 
 
Biological Oxygen Demand (BOD)/Chemical Oxygen Demand (COD) 
 
[Review the first bullet item, and then share the following:] 
 

 Poor clarifier performance may be the result of several factors, such as excessive hydraulic loads, 
changes in the characteristics of the influent, and malfunctioning or improperly operated sludge 
removal equipment.   

 
 
[Review the remaining information in the workbook. 
 

 Be sure to review the definition of flocculants in the workbook.] 
 
 
Total Suspended Solids (TSS) 
 
[Review the information in the workbook.] 
 
 
Nutrients 
 
[Review the information in the workbook.] 
 

 



INSTRUCTOR GUIDE 
 

1-5 

Aeration Tank 
 

 The heart of the activated sludge treatment plant is in the aeration tank.  The goal of the activated 
sludge treatment process is for microorganisms in the aeration tank oxidize carbonaceous 
compounds and/or ammonia.  These microorganisms will either thrive or struggle to stay alive 
based on the conditions in the aeration tank. 

 
 
Operational Control Parameters 
 

 There are four operational control parameters that should be monitored to ensure the treatment 
process is optimized: the MLSS/MLVSS, the residual DO, pH and total alkalinity and the SOUR.  
We will begin with the MLSS/MLVSS. 

 
[Review the information in the workbook. 
 
 

 Be sure to review the definition of nitrification and SOUR in the workbook.] 
 

 



INSTRUCTOR GUIDE 
 

1-6 

Color 
 

 Sometimes, a visual check of the mixed liquor can reveal operational problems. 
 
[Review the information in the workbook.] 
 
 
Microscopic Examination of Biomass (Mixed Liquor) 
 
[Review the information in the workbook.] 

 



INSTRUCTOR GUIDE 
 

1-7 

Secondary Clarifier 
 

 In conventional activated sludge treatment plants without tertiary treatment, the secondary clarifier 
is often the final treatment unit used to remove Total Suspended Solids (TSS) from the wastewater 
before it is discharged to the receiving stream. Therefore, it is critical to monitor the performance of 
the secondary clarifier to ensure compliance with NPDES permit limitations. 

 
 
Sludge Blanket Level 
 

 Monitoring the sludge blanket level is one way to determine the performance of the secondary 
clarifier.   

 
[Review the information in the workbook.] 
 
 

 [Display Slide 3—Manual Sludge Judge] 
 

 This is an example of a manual sludge judge.  We will not discuss in detail, how the manual sludge 
judge operates; however, your workbook provides an overview of how to use a manual sludge 
judge. 

 



INSTRUCTOR GUIDE 
 

1-8 

 

 [Display Slide 4—Example 1 of an Ultrasonic Automated Sludge Blanket Monitor.] 
 

 This slide shows an example of an automatic sludge judge.  Again, we will not review the details of 
how it operates, as there is an overview of the operational concepts in your workbook. 

 



INSTRUCTOR GUIDE 
 

1-9 

 [Display Slide 5— Example 2 of an Ultrasonic Automated Sludge Blanket Monitor.] 
 

 This slide simply shows another version of an automatic sludge judge. 

 



INSTRUCTOR GUIDE 
 

1-10 

Effect of Sludge Return Rate 
 

 Monitoring the effect of the sludge return rate is another indicator of the performance of the 
secondary clarifier. 

 
[Review the information in the workbook.] 
 
 
Floating Solids on Clarifier Surface 
 

 Another indicator of secondary clarifier performance is the presence of floating solids on the 
surface of the clarifier. 

 
[Review the information in the workbook.] 

 



INSTRUCTOR GUIDE 
 

1-11 

Internal Plant Recycles 
 

 Internal plant recycles are another key monitoring location during the activated sludge process.  
There are potentially several areas within the activated sludge treatment plant where clarified water 
is recycled back to the primary clarifiers.  It is important to monitor the solids levels in these 
recycled streams to avoid the buildup of excessive levels of inert solids in the secondary treatment 
system. 

 
[Review the information in the workbook.] 
 
 

 [Display Slide 6— Typical Internal Plant Recycles.] 
 

 This slide shows typical plant recycles.  The recycles occur from the belt filter press, the anaerobic 
digester supernatant and the gravity thickener back to the primary clarifiers. 

 
 
 

Plant Effluent 
 

 Monitoring what is leaving the plant, otherwise known as the plant effluent, is also an additional key 
monitoring point.  It is our final monitoring point. 

 
 
Turbidity 
 

 [Review the defintion of turbidity in the workbook. 
 
Review the information in the workbook.] 

 



INSTRUCTOR GUIDE 
 

1-12 

NPDES Permit Requirements 
 
[Review the NPDES permit parameters in the workbook.] 
 

 Please remember that the parameters in Table 1.1 are “typical” and they may vary from one plant 
to another. They are not meant to indicate a specific requirement for all plants. 

 



INSTRUCTOR GUIDE 
 

1-13 

[Review the minimum standards table in the workbook.] 
 

 The concentration levels listed in this table can not be exceeded; however, exceptions are 
permitted for treatment plants servicing combined sewers (sanitary and storm water), certain 
industrial categories and less-concentrated water from separate sewers. 

 
 

 Exercise 
 
1. What are the six key monitoring points within the activated sludge process? 
 
Ans: Plant influent, primary clarifier effluent, aeration tank, secondary clarifier, internal plant recycles 

and plant effluent. 
 
 
2. For each of the monitoring points listed above, explain what key characteristics a TPO should look 

for. 
 
Ans: Plant influent – check for flow increase and influent solids increase 
 

primary clarifier effluent – check BOD/COD, TSS and nutrients 
 
aeration tank – check MLSS/MLVSS, residual DO, pH and total alkalinity, SOUR, color and the 
biomass 
 
secondary clarifier – check sludge blanket level, sludge return rate and floating solids on clarifier 
surface 
 
internal plant recycles – check digester or sludge holding tank supernatant and sludge dewatering 
or thickening process recycle 
 
plant effluent – check turbidity and NPDES permit requirements 

 



INSTRUCTOR GUIDE 
 

1-14 

KEY PROCESS CONTROL PARAMETERS: 55 minutes 
 

 Now that we have discussed where to monitor within the sludge process, we will move our 
discussion to parameters to control the activated sludge process.  Parameters we will review 
include MCRT, F/M ratio, SVI, SOUR and sludge wasting. The first parameter we will discuss is the 
food/microorganism ratio. 

 
 

Mean Cell Residence Time (MCRT) 
 

 Our first process control parameter is the mean cell residence time. 
 
 
What Is MCRT? 
 

 [Review the defintion of MCRT in the workbook.] 
 
 
Why Is It Used? 
 
[Review the information in the workbook.] 
 
How Is It Calculated? 
 

 The MCRT can be calculated either based on the aeration tank volume or on total system volume.  
Figures 1.5 and 1.6 show the formulas for both calculations.  Let’s take a look at them. 

 
[Review the formulas in the figures.] 

 



INSTRUCTOR GUIDE 
 

1-15 

Sample Calculation 
 

 Let’s look at a sample calculation.  This calculation will be calculated using the formula based on 
aeration tank volume since that is what is given to us. 

 

 [Work through the sample calculation on a flipchart.] 
 

 Calculation 
 

 Now that we have reviewed a sample calculation, do the calculation in the workbook on your own. 
 
[Allow 3-5 minutes for participants to do the calculation and then review the answer with them.] 
 
 
Step 1: Calculate the total aeration tank volume 
 
Total volume (Vr) = 250,000 x 4 = 1 Mgal 
 
 
Step 2: Calculate total wastewater flow 
 
Total flow (Qe) = 1.25 x 4 = 5 Mgd 
 
 
Step 3: Calculate MCRT 
 

1 Mgal x 2,000 mg/l              
c = ------------------------------- 
            (0.1 Mgd x 8,000 mg/l) + (5 Mgd x 0 mg/l) 

                                               
     = 2.5 days 

 
 
Typical Values 
 
[Review the information in the workbook.] 

 



INSTRUCTOR GUIDE 
 

1-16 

Food/Microorganism Ratio (F/M Ratio) 
 
What Is F/M Ratio? 
 

 [Review the defintion of F/M ratio in the workbook.] 
 
 
Why Is It Used? 
 
[Review the first and last bullet item in this section.] 
 

 



INSTRUCTOR GUIDE 
 

1-17 

How Is It Calculated? 
 

 Take a look at Figure 1.7, which shows the formula used for calculating the F/M. 
 
[Review the elements of the formula as listed in the figure.] 
 
 
Sample Calculation 
 

 Now that we have been introduced to the formula, let’s take a look at a sample calculation.  In this 
calculation we will be determining the MLVSS that we need to have to maintain a 0.75 F/M ratio at this 
treatment plant. 
 
[Review the steps of the sample calculation in the workbook.] 

 



INSTRUCTOR GUIDE 
 

1-18 
 

Typical Values 
 
[Review the typical F/M ratios in the workbook.] 



INSTRUCTOR GUIDE 
 

1-19 

Sludge Volume Index (SVI) 
 

 Our next process control parameter is the sludge volume index. 
 
 
What Is SVI? 
 

 [Review the defintion of SVI in the workbook.] 
 
 
Why Is It Used? 
 
[Review the information in the workbook.] 
 
 
How Is It Calculated? 
 
[Review the information in the workbook.] 

 



INSTRUCTOR GUIDE 
 

1-20 

 Calculation 
 

 [Allow participants 3-5 minutes to perform the calculation in the workbook and then review the 
solution with them, using a flipchart.] 

 
Ans: % settleable solids = (200/1000) x 100 = 20 
 

SVI = 20 x 10,000 = 100 mL/g 
 2,000 
  

 
 
Typical Values 
 
[Review the information in the workbook.] 
 
 
 

Specific Oxygen Uptake Rate (SOUR) 
 

 The SOUR is our next process control parameter. 
 
 
What Is Sour? 
 

 [Review the defintion of SOUR in the workbook.] 
 
 
Why Is It Used? 
 
[Review the information in the workbook.] 

 



INSTRUCTOR GUIDE 
 

1-21 

How Is It Calculated? 
 

 We will not perform any actual SOUR calculations in this module; however, your workbook 
highlights how the SOUR is calculated and provides a reference you can consult for further details 
on SOUR calculations. 

 
 
Typical Values 
 
[Review the information in the workbook.] 
 
 
 

Sludge Wasting 
 

 Our final process control parameter is sludge wasting. 
 
[Review the information in the workbook.] 
 

 Remember, the goal in activated sludge treatment is to maintain a healthy population of 
microorganisms in the aeration tank in just the right concentration to achieve effluent quality 
standards.  When your plant is achieving treatment objectives and operating steadily, you want to 
discard biomass at a rate roughly equal to the rate of new cell growth. 

 
 
Why Is Sludge Wasted? 
 
[Review the information in the workbook.] 
 
 
How Is Sludge Wasted? 
 
[Review the information in the workbook.] 

 



INSTRUCTOR GUIDE 
 

1-22 

 [Display Slide 7— Solids Wasting.] 
 

 Given the large volume of water in this waste stream, WAS is typically wasted from the return 
activated sludge (RAS) line to either the primary clarifier or a solids thickener to reduce the water 
content prior to anaerobic digestion, as shown in this slide. 

 
 
[Review the information in the workbook.] 
 

 Two means of wasting sludge are through the primary clarifier or through a solids thickener. 
 
 
Primary Clarifier 
 
[Review the information in the workbook.] 
 
 
Solids Thickeners 
 
[Review the information in the workbook and refer to Figure 1.8.] 

 



INSTRUCTOR GUIDE 
 

1-23 

Calculating the Sludge Wasting Rate 
 

 As mentioned previously, the F/M ratio or the MCRT parameters are typically used to control the 
activated sludge process.  How the sludge wasting rate is calculated depends on which of the two 
parameters you use to control the process.  First we will take a look at how to calculate it based on 
the F/M.   

 
 
Calculating Based on F/M 
 
[Review the information in the workbook.] 

 



INSTRUCTOR GUIDE 
 

1-24 

Sample Calculation 
 

 [Review the sample calculation in the workbook by writing the calculation steps on a flipchart.] 
 

 Note that increasing the WAS rate from 0.5 mgd to 0.58 mgd is a 16% increase, which is just over 
the maximum recommended WAS rate increase of 15%.  A good way to slowly ramp up the WAS 
rate would be to make an 8% increase the first day, followed by another 8% increase the next day. 

 
 
Calculation Based on MCRT 
 

 Now let’s take a look at how the sludge wasting rate is calculated when we use the MCRT to 